

**Jai Narine**  
56 Angora St  
Scarborough ON M1G1L7

Student ID: ST-108695  
Init Date: October, 4 2010  
Sector: Demolition  
Level: Member



**RECORD OF TRAINING**

**Jai Narine**

has successfully achieved the learning outcomes of

**Working at Heights [WAH-56791]**

Training Provider ID # PRO-45680

Date of training  
Mar 23, 2024

Instructor/Evaluator: Nicole Boreland



**The Ministry of Training Colleges and Universities  
(MTCU)**

**Asbestos Abatement Worker (2nd Attempt) Testing**

Date of Test: 10/14/2008

Test Code: E253-23-01-02

Candidate's Name: Jai Narine

Company:

Address:

Biggs and Narciso

The results of your Asbestos Abatement Worker (2nd Attempt) test are given below.

**REQUIRED PASS MARK IS 70%**

**YOUR SCORE IS 94%**

**CONGRATULATIONS ON PASSING.**

A handwritten signature in black ink, appearing to read "Jeff Reynolds".

**Jeff Reynolds, Operations Manager  
The Assessment Centre - Educational Resources  
George Brown College**

# Certificate of Completion


Date: 02/05/2023

Jai Narine



Your Score: 100% (200 points)

Passing Score: 70% (140 points)

Result: Congratulations, you passed. 

## WHMIS 2015

**AixSafety.com**

For help to  
print

Review Quiz

Retry Quiz

© Aixsafety.com



Ministry of Training,  
Colleges and Universities  
Ministère de la Formation  
et des Collèges et Universités

# Certificate of Qualification Certificat de qualification professionnelle



The Apprenticeship and Certification Act, 1998  
*Loi de 1998 sur l'apprentissage et la reconnaissance professionnelle*

This is to certify that  
Nous attestons par la présente que

**Jai Narine**

having complied with the  
Apprenticeship and Certification  
Act, 1998, and regulations is issued  
this Certificate of Qualification.

a satisfait aux exigences de la *Loi de  
1998 sur l'apprentissage et la  
reconnaissance professionnelle* et des  
règlements; en foi de quoi, le présent  
certificat de qualification  
professionnelle lui est décerné.

**Hazardous Materials Worker**



Minister of Training, Colleges and Universities  
Ministre de la Formation et des Collèges et Universités

Director of Apprenticeship  
Directrice de l'apprentissage

Signature of Holder  
Signature de la ou du titulaire

000009434

Date Issued **24 March 2012**  
Délivré le  
12-2004 (000965)

Certificate No. **400174654**  
N° de certificat

EFFECTIVE DATE: 24 March 2012

# Certificate of Completion

This is to confirm that:

**Jai Narine**

Has successfully completed the Ministry of Labour's training module:

**Worker Health and Safety Awareness in 4 Steps**

Issued on: July 10, 2019



## Jai Narine

of Biggs and Narciso has been successfully fit tested using a fit test method of: *Qualitative Irritant Smoke*

on the following Honeywell respirators:

<b>Model:</b>	<b>Size:</b>	<b>Actual Fit Factor**:</b>
North RU PAPR Model # 65001	M	PASS
North Half-Face P100 Model # 7700	M	PASS

\*\*Minimum Fit Factor Requirement:

- Qualitative for half mask or full facepiece = 100
- Quantitative for half mask = 100
- Quantitative for full facepiece = 500

**In accordance with Honeywell's instructions as required by OSHA 29 CFR 1910.134 or CSA Z94.4-11**

List any additional PPE worn during the fit test: N/A

List any restrictions: N/A

**Dusan Milovic**  
Safety Manager, Fit Test  
Administrator

**Jai Narine**  
Labourer

**05/02/2023**  
Test Date

